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Appendix B. AC Conducted Emission Test Results

Temperature : 22.2~23°C
Relative Humidity : |47.9~53.2%

Test Engineer : [Louis Chung

TEL: 886-3-327-0868 Page Number :BlofB1
FAX: 886-3-327-0855



EUT Information

Report NO : 3D0631
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
100 T
80+
80+
70+
g 60_\ | CISPR2Z2-QP LimitatMain Ports
>
% i
e CISPR22-A Aain F
E 50‘ N i e et e
% __’ s ST SN O SO SRR SRR S :
-
40t &
L D
30+
20+
10T
0 } } } —+—+— } } +—t
150k 300 400500 800 1M 2M 3M 4M 5M 6
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.150000 34.09 56.00 2191 | L1 OFF 19.9
0.150000 49.21 66.00 16.79 | L1 OFF 19.9
0.165750 31.48 55.17 23.69 | L1 OFF 19.9
0.165750 45.82 65.17 19.35 | L1 OFF 19.9
0.174750 30.90 54.73 23.83 | L1 OFF 19.9
0.174750 45.45 64.73 19.28 | L1 OFF 19.9
0.220290 26.92 52.81 25.89 | L1 OFF 19.9
0.220290 37.37 62.81 2544 | L1 OFF 19.9
0.271860 30.08 51.06 20.98 | L1 OFF 19.9
0.271860 36.71 61.06 2435 | L1 OFF 19.9
0.320730 33.86 49.69 15.83 | L1 OFF 19.9
0.320730 38.01 59.69 21.68 | L1 OFF 19.9
0.349080 36.44 48.98 1254 | L1 OFF 19.9
0.349080 40.17 58.98 18.81 | L1 OFF 19.9




EUT Information
Report NO :
Test Mode :
Test Voltage :
Phase :

3D0631
Mode 1
120Vac/60Hz
Neutral

Full Spectrum

100

Level in dBuV
n
¥

CISPR22-QP LimitatMain Ports

1o T
40+ A
*,
30T
20+
10+
0 } } } —+—+— } } +—+— } } |
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency inHz
Final_Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter Corr.
(MHz) (dBuv) (dBuv) (dBuVv) | (dB) (dB)
0.150000 34.95 56.00 21.05 | N OFF 19.9
0.150000 49.22 66.00 16.78 | N OFF 19.9
0.162150 32.71 55.35 22.64 | N OFF 19.9
0.162150 48.45 65.35 16.90 | N OFF 19.9
0.174750 31.93 54.73 22.80 | N OFF 19.9
0.174750 45.65 64.73 19.08 | N OFF 19.9
0.242250 23.71 52.02 28.31 | N OFF 19.9
0.242250 34.48 62.02 27.54 | N OFF 19.9
0.319290 27.80 49.73 2193 | N OFF 19.9
0.319290 33.02 59.73 26.71 | N OFF 19.9
0.343500 31.11 49.12 18.01 | N OFF 19.9
0.343500 36.86 59.12 22.26 | N OFF 19.9




SPORTON LAB.

FCC RADIO TEST REPORT Report No.: FR3D0631A

Appendix C. Radiated Spurious Emission

Test Engineer :

Temperature : 21.4~23.1°C

Daniel Lee, Quentin Liu, and Bigshow Wang
Relative Humidity : [51~58%

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+6 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.544 57.57 -16.43 74 51.43 27.38 1553 | 36.77 | 400 299 P H
2390 51.94 -2.06 54 45.8 27.38 1553 | 36.77 | 400 299 A H
* 2412 113.95 - - 107.72 27.45 15.55 | 36.77 | 400 299 P H
* 2412 110.52 - - 104.29 27.45 1555 | 36.77 | 400 299 A H
H
802.11b
H
CHO1
2390 55.31 -18.69 74 49.17 27.38 15.53 | 36.77 | 386 | 319 P \Y,
2412MHz
2390 50.09 -3.91 54 43.95 27.38 15.53 | 36.77 | 386 | 319 A \Y,
* 2412 111.36 - - 105.13 27.45 1555 | 36.77 | 386 | 319 P \%
* 2412 108.45 - - 102.22 27.45 15,55 | 36.77 | 386 | 319 A \Y,
\%
\Y,
2387.469 54.07 -19.93 74 47.95 27.37 1552 | 36.77 | 100 286 P H
2388.204 46.93 -7.07 54 40.8 27.38 1552 | 36.77 | 100 286 A H
* 2437 113.05 - - 106.69 27.55 15.58 | 36.77 | 100 286 P H
* 2437 109.99 - - 103.63 27.55 1558 | 36.77 | 100 286 A H
2485.06 54.23 -19.77 74 47.62 27.74 15.64 36.77 100 286 P H
802.11b
2484.811 47.33 -6.67 54 40.72 27.74 15.64 | 36.77 | 100 286 A H
CH 06
2389.38 54.82 -19.18 74 48.68 27.38 15.53 | 36.77 | 398 0 P \Y,
2437MHz
2388.204 47.86 -6.14 54 41.73 27.38 15.52 | 36.77 | 398 0 A \Y,
* 2437 112.16 - - 105.8 27.55 1558 | 36.77 | 398 0 P \%
* 2437 109.16 - - 102.8 27.55 15.58 | 36.77 | 398 0 A \Y,
2484.728 54.08 -19.92 74 47.47 27.74 15.64 | 36.77 | 398 0 P \%
2484.894 46.86 -7.14 54 40.25 27.74 15.64 | 36.77 | 398 0 A \Y,
TEL: 886-3-327-0868 Page Number : C1lof C30
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2380.119 50.17 -23.83 74 44.07 27.36 1551 | 36.77 | 376 299 P H
2389.233 39.41 -14.59 54 33.27 27.38 15.53 | 36.77 | 376 299 A H
2457 110.24 - - 103.77 27.63 1561 | 36.77 | 376 299 P H
2457 106.95 - - 100.48 27.63 15.61 | 36.77 | 376 299 A H
2484.147 55.66 -18.34 74 49.05 27.74 15.64 | 36.77 | 376 299 P H
802.11b
2483.898 48.74 -5.26 54 42.13 27.74 15.64 | 36.77 | 376 299 A H
CH 10
2322.495 50.57 -23.43 74 44.67 27.24 15.44 | 36.78 | 400 353 P \Y
2457MHz
2388.939 39.62 -14.38 54 33.48 27.38 1553 | 36.77 | 400 353 A \%
2457 110.64 - - 104.17 27.63 15.61 | 36.77 | 400 353 P \Y,
2457 107.41 - - 100.94 27.63 1561 | 36.77 | 400 353 A \%
2485.89 53.95 -20.05 74 47.34 27.74 15.64 | 36.77 | 400 353 P \Y,
2485.724 46.17 -7.83 54 39.56 27.74 15.64 | 36.77 | 400 353 A \%
2464 113.68 - - 107.18 27.66 1561 | 36.77 109 70 P H
2464 110.68 - - 104.18 27.66 15.61 | 36.77 109 70 A H
2483.6 56.57 -17.43 74 49.97 27.73 15.64 | 36.77 109 70 P H
2483.5 51.08 -2.92 54 44.48 27.73 15.64 | 36.77 109 70 P H
H
802.11b
H
CH 11
2462 110.64 - - 104.15 27.65 15.61 | 36.77 | 400 1 P \Y,
2462MHz
2462 103.27 - - 96.78 27.65 15.61 | 36.77 | 400 1 A \%
2483.818 63.02 -10.98 74 56.41 27.74 15.64 | 36.77 | 400 1 P \Y,
2483.586 50.22 -3.78 54 43.62 27.73 15.64 | 36.77 | 400 1 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C20of C30
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Report No.: FR3D0631A

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+6 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4824 48.89 -25.11 74 65.9 32.24 8.51 57.76 100 41 P H
4824 44.98 -9.02 54 61.99 32.24 8.51 57.76 100 41 A H
H
H
H
H
H
H
H
H
H
802.11b
H
CHO1
4824 49.69 -24.31 74 66.7 32.24 8.51 57.76 357 332 P \%
2412MHz
4824 45.95 -8.05 54 62.96 32.24 8.51 57.76 357 332 A \%
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C30of C30
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+6 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4788 43.6 -30.4 74 60.8 32.08 8.48 57.76 100 29 P H
4788 39.71 -14.29 54 56.91 32.08 8.48 57.76 | 100 29 A H
4874 47.64 -26.36 74 64.31 32.54 8.56 57.77 100 43 P H
4874 44.33 -9.67 54 61 32.54 8.56 57.77 100 43 A H
7311 48.6 -25.4 74 60.18 36.73 10.34 | 58.65 | 400 | 312 P H
7311 41.69 -12.31 54 53.27 36.73 10.34 58.65 400 312 A H
H
H
H
H
H
802.11b
H
CH 06
4788 46.35 -27.65 74 63.55 32.08 8.48 57.76 | 100 4 P \Y,
2437MHz
4788 43.45 -10.55 54 60.65 32.08 8.48 57.76 100 4 A \%
4874 46.76 -27.24 74 63.43 32.54 8.56 57.77 100 56 P \%
4874 43.79 -10.21 54 60.46 32.54 8.56 57.77 100 56 A \%
7311 50.48 -23.52 74 62.06 36.73 10.34 58.65 289 19 P \%
7311 43.88 -10.12 54 55.46 36.73 10.34 | 58.65 | 289 19 A |V
\%
\%
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C4 0of C30
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
3+6 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4788 44.16 -29.84 74 61.36 32.08 8.48 57.76 100 32 P H
4788 39.55 -14.45 54 56.75 32.08 8.48 57.76 100 32 A H
4924 45.24 -28.76 74 61.6 32.82 8.6 57.78 100 45 P H
4924 42.3 -11.7 54 58.66 32.82 8.6 57.78 100 45 A H
7386 43.84 -30.16 74 55.89 36.28 10.38 | 58.71 - - P H
H
H
H
H
H
H
802.11b
H
CH11
4788 46.19 -27.81 74 63.39 32.08 8.48 57.76 100 336 P \Y,
2462MHz
4788 42.93 -11.07 54 60.13 32.08 8.48 57.76 100 336 A \%
4924 46.78 -27.22 74 63.14 32.82 8.6 57.78 100 57 P V
4924 43.07 -10.93 54 59.43 32.82 8.6 57.78 100 57 A V
7386 45.1 -28.9 74 57.15 36.28 10.38 | 58.71 198 22 P \%
7386 34.9 -19.1 54 46.95 36.28 10.38 | 58.71 198 22 A V
\%
V
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C50f C30
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
3+6 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

2390 61.12 -12.88 74 54.98 27.38 1553 | 36.77 198 72 P H
2390 51.34 -2.66 54 45.2 27.38 15.53 | 36.77 198 72 A H
* 2412 112.9 - - 106.67 27.45 1555 | 36.77 198 72 P H
* 2412 105.21 - - 98.98 27.45 1555 | 36.77 198 72 A H
H

802.11g
H

CHO1

2388.812 61.5 -12.5 74 55.37 27.38 1552 | 36.77 | 383 175 P \%

2412MHz
2390 46.91 -7.09 54 40.77 27.38 1553 | 36.77 | 383 175 A \Y,
* 2412 113.25 - - 107.02 27.45 1555 | 36.77 | 383 175 P \%
* 2412 105.81 - - 99.58 27.45 1555 | 36.77 | 383 175 A \%
V
\%
2389.821 64.47 -9.53 74 58.33 27.38 1553 | 36.77 100 197 P H
2389.821 47.56 -6.44 54 41.42 27.38 15.53 | 36.77 100 197 A H
* 2437 117.6 - - 111.24 27.55 15.58 | 36.77 100 197 P H
* 2437 109.59 - - 103.23 27.55 1558 | 36.77 100 197 A H
2485.143 68.07 -5.93 74 61.46 27.74 15.64 | 36.77 100 197 P H

802.11g
2484.811 52.07 -1.93 54 45.46 27.74 15.64 | 36.77 100 197 A H

CH 06

2389.674 55.35 -18.65 74 49.21 27.38 1553 | 36.77 294 181 P \%

2437MHz
2389.38 40.99 -13.01 54 34.85 27.38 1553 | 36.77 294 181 A \Y,
* 2437 108.25 - - 101.89 27.55 1558 | 36.77 294 181 P \%
* 2437 100.81 - - 94.45 27.55 1558 | 36.77 294 181 A \%
2484.811 54.88 -19.12 74 48.27 27.74 15.64 | 36.77 294 181 P \Y,
2484.894 42.16 -11.84 54 35.55 27.74 15.64 | 36.77 294 181 A \%

TEL: 886-3-327-0868 Page Number : C6 of C30
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2457 114.99 - - 108.52 27.63 1561 | 36.77 | 354 16 P H
2457 107.09 - - 100.62 27.63 15.61 | 36.77 | 354 16 A H
2485.384 67.15 -6.85 74 60.54 27.74 15.64 | 36.77 | 354 16 P H
2485.5 51.23 -2.77 54 44.62 27.74 15.64 | 36.77 | 354 16 A H
H

802.11g
H

CH 10
2457 111.52 - - 105.05 27.63 15.61 | 36.77 | 350 360 P \Y

2457MHz
2457 103.95 - - 97.48 27.63 1561 | 36.77 | 350 360 A \%
2484.691 65.26 -8.74 74 58.65 27.74 15.64 | 36.77 | 350 360 P \Y,
2484.565 51.67 -2.33 54 45.06 27.74 15.64 | 36.77 | 350 360 A \%
\Y,
\%
2462 111.41 - - 104.92 27.65 1561 | 36.77 | 200 59 P H
2462 104.42 - - 97.93 27.65 15.61 | 36.77 | 200 59 A H
2483.586 64.56 -9.44 74 57.96 27.73 15.64 | 36.77 | 200 59 P H
2483.528 50.07 -3.93 54 43.47 27.73 15.64 | 36.77 | 200 59 A H
H

802.11g
H

CH 11
2462 107.77 - - 101.28 27.65 15.61 | 36.77 | 400 180 P V

2462MHz
2462 100.71 - - 94.22 27.65 15.61 | 36.77 | 400 180 A \%
2483.934 63.41 -10.59 74 56.8 27.74 15.64 | 36.77 | 400 180 P \Y,
2483.528 49.63 -4.37 54 43.03 27.73 15.64 | 36.77 | 400 180 A \%
\Y,
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C7 of C30
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+6 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4788 44.58 -29.42 74 61.78 32.08 8.48 57.76 100 33 P H
4788 39.9 -14.1 54 57.1 32.08 8.48 57.76 100 33 A H
4824 40.03 -33.97 74 57.04 32.24 8.51 57.76 - - P H
H
H
H
H
H
H
H
H
802.11g
H
CHO1
4788 46.66 -27.34 74 63.86 32.08 8.48 57.76 | 100 | 340 P \Y
2412MHz
4788 43.04 -10.96 54 60.24 32.08 8.48 57.76 100 340 A \%
4824 39.76 -34.24 74 56.77 32.24 8.51 57.76 - - P \%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C8 of C30
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+6 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4788 44.05 -29.95 74 61.25 32.08 8.48 57.76 100 33 P H
4788 40.56 -13.44 54 57.76 32.08 8.48 57.76 100 33 A H
4874 39.61 -34.39 74 56.28 32.54 8.56 57.77 - - P H
7311 44.69 -29.31 74 56.27 36.73 10.34 58.65 - - P H
H
H
H
H
H
H
H
802.11g
H
CH 06
4788 46.52 -27.48 74 63.72 32.08 8.48 57.76 100 338 P \%
2437MHz
4788 43.01 -10.99 54 60.21 32.08 8.48 57.76 | 100 | 338 A |V
4874 40.24 -33.76 74 56.91 32.54 8.56 57.77 - - P \%
7311 45.38 -28.62 74 56.96 36.73 10.34 | 58.65 - - P \Y
\%
\%
\%
\%
\%
\%
\%
\%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+6 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4788 44.42 -29.58 74 61.62 32.08 8.48 57.76 100 39 P H
4788 40.96 -13.04 54 58.16 32.08 8.48 57.76 100 39 A H
4924 39.56 -34.44 74 55.92 32.82 8.6 57.78 - - P H
7386 44.05 -29.95 74 56.1 36.28 10.38 | 58.71 - - P H
H
H
H
H
H
H
H
802.11g
H
CH 11
4788 46.68 -27.32 74 63.88 32.08 8.48 57.76 100 340 P \Y,
2462MHz
4788 43.17 -10.83 54 60.37 32.08 8.48 57.76 100 340 A \Y
4924 40.26 -33.74 74 56.62 32.82 8.6 57.78 - - P V
7386 44.54 -29.46 74 56.59 36.28 10.38 | 58.71 - - P V
\Y
\Y,
\Y
\Y,
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+6 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) [(cm) | (deg) |(P/A)|(H/V)
2390 61.01 -12.99 74 54.87 27.38 15.53 36.77 100 62 P H
2390 51.51 -2.49 54 45.37 27.38 15.53 36.77 100 62 A H
* 2412 112.71 - - 106.48 27.45 15.55 36.77 100 62 P H
* 2412 105.92 - - 99.69 27.45 15.55 36.77 100 62 A H
802.11n H
HT20 H
CH 01 2389.91 60.62 -13.38 74 54.48 27.38 15,53 | 36.77 | 350 | 260 P Y
2412MHz 2390 50.21 -3.79 54 44.07 27.38 15,53 | 36.77 | 350 | 260 A |V
* 2412 107.35 - - 101.12 27.45 15.55 36.77 350 260 P \%
* 2412 99.97 - - 93.74 27.45 15.55 36.77 350 260 A \%
\%
\%
2389.821 59.63 -14.37 74 53.49 27.38 15.53 36.77 100 194 P H
2389.968 45.82 -8.18 54 39.68 27.38 15.53 36.77 100 194 A H
* 2437 114.25 - - 107.89 27.55 15.58 36.77 100 194 P H
* 2437 108.07 - - 101.71 27.55 15.58 36.77 100 194 A H
802.11n 2485.392 64.56 | -9.44 74 57.95 | 2774 | 1564 | 3677 | 100 | 194 | P | H
HT20 2483.5 50.23 -3.77 54 43.63 27.73 15.64 36.77 100 194 A H
CH 06 2389.821 58.21 -15.79 74 52.07 27.38 15.53 36.77 353 176 P \%
2437MHz 2389.968 44.67 | -9.33 54 3853 | 27.38 | 1553 | 36.77 | 353 | 176 | A | V
* 2437 110.9 - - 104.54 27.55 15.58 36.77 353 176 P \%
* 2437 103.28 - - 96.92 27.55 15.58 36.77 353 176 A \%
2483.981 60.42 -13.58 74 53.81 27.74 15.64 36.77 353 176 P \%
2483.898 46.28 -7.72 54 39.67 27.74 15.64 36.77 353 176 A \%
TEL: 886-3-327-0868 Page Number : C11 of C30
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* 2457 114.33 - - 107.86 | 27.63 569 | 3677 | 335 | 167 | P | H
* 2457 105.22 - - 98.75 | 27.63 569 | 3677 | 335 | 167 | A | H
2483.517 63.38 |-10.62 74 56.78 | 27.73 572 | 3677 | 335 | 167 | P | H
2483.729 50.25 | -3.75 54 4365 | 27.73 572 | 3677 | 335 | 167 | A | H
802.11n H
HT20 H
CH 10 * 2457 111.08 - - 104.61 | 27.63 569 | 36.77 | 400 | 360 | P | V
2457MHz | =* 2457 103.74 - - 97.27 27.63 569 | 36.77 | 400 | 360 | A | V
2484577 60.55 |-13.45 74 53.94 | 27.74 5.72 | 36.77 | 400 | 360 | P | V
2484.259 48.5 5.5 54 41.89 | 27.74 572 | 36.77 | 400 | 360 | A | V
Y
v
* 2462 113.23 - - 106.74 | 27.65 | 1561 | 36.77 | 100 | 65 P | H
* 2462 105.17 . - 98.68 | 27.65 | 1561 | 36.77 | 100 | 65 A | H
2483.536 65.97 -8.03 74 59.37 | 27.73 | 1564 | 36.77 | 100 | 65 P | H
24835 52.13 | -1.87 54 4553 | 27.73 | 15.64 | 36.77 | 100 | 65 A | H
802.11n H
HT20 H
CH 11 * 2462 108.93 - - 102.44 | 27.65 | 15.61 | 36.77 | 350 | 360 | P | V
2462MHz | * 2462 101 - - 94.51 27.65 | 15.61 | 36.77 | 350 | 360 | A |V
2484.112 66.51 | -7.49 74 59.9 27.74 | 15.64 | 36.77 | 350 | 360 | P | V
2483.872 50.96 | -3.04 54 4435 | 2774 | 15.64 | 36.77 | 350 | 360 | A | V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No.: FR3D0631A

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+6 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4788 44.48 -29.52 74 61.68 32.08 8.48 57.76 100 40 P H
4788 40.92 -13.08 54 58.12 32.08 8.48 57.76 | 100 40 A H
4874 40.14 -33.86 74 56.81 32.54 8.56 57.77 - - P H
7311 45.09 -28.91 74 56.67 36.73 10.34 | 58.65 - - P H
H
H
H
H
H
H
802.11n H
HT20 H
CH 06 4788 46.98 -27.02 74 64.18 32.08 8.48 57.76 | 100 | 339 P \Y
2437MHz 4788 43.45 |-10.55 54 60.65 | 32.08 848 | 57.76 | 100 | 339 | A | V
4874 40.4 -33.6 74 57.07 32.54 8.56 57.77 - - P \%
7311 44.92 -29.08 74 56.5 36.73 10.34 58.65 - - P \%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No.: FR3D0631A

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
3+6 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

2389.992 62.56 -11.44 74 56.42 27.38 15.53 36.77 148 197 P H

2390 51.09 -2.91 54 44.95 27.38 15.53 36.77 148 197 A H

* 2422 107.56 - - 101.27 27.49 15.57 36.77 148 197 P H

* 2422 100.36 - - 94.07 27.49 15.57 36.77 148 197 A H

802.11n 2484.908 52.33 | -21.67 74 4572 | 2774 | 1564 | 3677 | 148 | 197 | P | H
HT40 2485.3 41.46 -12.54 54 34.85 27.74 15.64 36.77 148 197 A H
CH 03 2389.804 57.64 | -16.36 74 51.5 27.38 1553 | 36.77 | 394 | 248 P |V
2422MHz 2389.946 4881 | -5.19 54 4267 | 2738 | 1553 | 36.77 | 394 | 248 | A | V
* 2422 102.25 - - 95.96 27.49 15.57 36.77 394 248 P \%

* 2422 94.62 - - 88.33 27.49 1557 | 36.77 | 394 | 248 A |V

2493.736 50.35 -23.65 74 43.7 27.77 15.65 36.77 394 248 P \%

2485.096 40.35 -13.65 54 33.74 27.74 15.64 36.77 394 248 A \%

2389.913 58.93 | -15.07 74 52.79 27.38 15,53 | 36.77 | 100 | 349 P H

2389.913 50.11 -3.89 54 43.97 27.38 15.53 36.77 100 349 A H

* 2437 107.98 - - 101.62 27.55 15.58 36.77 100 349 P H

* 2437 100.16 - - 93.8 27.55 1558 | 36.77 | 100 | 349 A | H

802.11n 2485.399 61.32 |-12.68 74 5471 | 2774 | 1564 | 3677 | 100 | 349 | P | H
HT40 2485.492 51.22 -2.78 54 44.61 27.74 15.64 36.77 100 349 A H
CH 06 2389.442 60.01 -13.99 74 53.87 27.38 15.53 36.77 400 196 P \%
2437MHz 2390 50.42 -3.58 54 4428 | 27.38 | 1553 | 36.77 | 400 | 196 | A | V
* 2437 101.19 - - 94.83 27.55 15.58 36.77 400 196 P \%

* 2437 92.51 - - 86.15 27.55 15.58 36.77 400 196 A \%

2485.492 594 -14.6 74 52.79 27.74 15.64 36.77 400 196 P \%

2483.539 48.49 -5.51 54 41.89 27.73 15.64 36.77 400 196 A \%
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2388.408 51.94 |-22.06 74 45.81 27.38 1552 | 36.77 | 100 | 207 P H
2389.218 40.69 -13.31 54 34.55 27.38 15.53 36.77 100 207 A H
2452 109.22 - - 102.78 | 27.61 15.6 36.77 | 100 | 207 P H
2452 102.05 - - 95.61 27.61 15.6 36.77 100 207 A H
802.11n 2484.564 60.25 |-13.75 74 53.64 | 27.74 | 1564 | 36.77 | 100 | 207 | P | H
HT40 2484.224 49.37 -4.63 54 42.76 27.74 15.64 36.77 100 207 A H
CH 09 2386.302 50.78 -23.22 74 44.66 27.37 15.52 36.77 400 216 P \%
2452MHz 2390 40.63 | -13.37 54 3449 | 2738 | 1553 | 36.77 | 400 | 216 | A | V
2452 105.91 - - 99.47 27.61 15.6 36.77 400 216 P \%
2452 98.76 - - 92.32 27.61 15.6 36.77 | 400 | 216 AV
2486.468 58.18 -15.82 74 51.56 27.75 15.64 36.77 400 216 P \%
2483.952 46.04 -7.96 54 39.43 27.74 15.64 | 36.77 | 400 | 216 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C15 of C30

FAX: 886-3-327-0855




SPORTON LAB.
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2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

3+6 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2390 64.08 -9.92 74 57.94 27.38 15.53 36.77 100 64 P H
2390 52.75 -1.25 54 46.61 27.38 15.53 36.77 100 64 A H
* 2412 114.15 - - 107.92 27.45 15.55 36.77 100 64 P H
* 2412 105.84 - - 99.61 27.45 15.55 36.77 100 64 A H
802.11ax H
HE20 Full H
CH 01 2390 63.13 -10.87 74 56.99 27.38 15,53 | 36.77 | 400 | 268 P Y
2412MHz 2390 49.19 -4.81 54 43.05 27.38 15,53 | 36.77 | 400 | 268 A |V
* 2412 109.07 - - 102.84 27.45 15.55 36.77 400 268 P \%
* 2412 99.48 - - 93.25 27.45 1555 | 36.77 | 400 | 268 A |V
\%
\%
2390 64.87 -9.13 74 58.73 27.38 15.53 36.77 150 14 P H
2389.883 50.12 -3.88 54 43.98 27.38 15.53 36.77 150 14 A H
* 2417 114.72 - - 108.46 27.47 15.56 36.77 150 14 P H
* 2417 104.49 - - 98.23 27.47 15.56 36.77 150 14 A H
802.11ax H
HEZ20 Full H
CH 02 2389.883 54.48 -19.52 74 48.34 27.38 15.53 36.77 390 0 P \%
2417TMHz 2389.883 43.71 | -10.29 54 3757 | 27.38 | 1553 | 36.77 | 390 0 AV
* 2417 109.11 - - 102.85 27.47 15.56 36.77 390 0 P \%
* 2417 100.56 - - 94.3 27.47 15.56 36.77 390 0 A \%
\%
\%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

3+6 (MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
2389.233 65.09 -8.91 74 58.95 27.38 15.53 36.77 100 209 P H
2389.968 48.44 -5.56 54 42.3 27.38 15,53 | 36.77 | 100 | 209 A | H
* 2437 117.16 - - 110.8 27.55 15.58 36.77 100 209 P H
* 2437 108.69 - - 102.33 27.55 15.58 36.77 100 209 A H
802.11ax 24835 66.57 -7.43 74 59.97 | 27.73 | 1564 | 36.77 | 100 | 209 | P | H
HE20 Full 2485.309 51.32 -2.68 54 44,71 27.74 15.64 36.77 100 209 A H
CH 06 2389.674 57.97 -16.03 74 51.83 27.38 1553 | 36.77 | 351 | 221 P |V
2437MHz 2389.968 42.86 |-11.14 54 36.72 | 2738 | 1553 | 36.77 | 351 | 221 | A | V
* 2437 114.77 - - 108.41 27.55 15.58 36.77 351 221 P \%
* 2437 106.01 - - 99.65 27.55 15.58 36.77 351 221 A \%
2485.558 62.93 -11.07 74 56.32 27.74 15.64 36.77 351 221 P \%
2484.645 45.75 -8.25 54 39.14 27.74 15.64 36.77 351 221 A \%
* 2457 114.61 - - 108.14 27.63 15.61 36.77 100 24 P H
* 2457 105.59 - - 99.12 27.63 15.61 36.77 100 24 A H
2484.124 63.73 -10.27 74 57.12 27.74 15.64 36.77 100 24 P H
2484.817 51.05 -2.95 54 44.44 27.74 15.64 36.77 100 24 A H
802.11ax H
HEZ20 Full H
CH 10 * 2457 108.93 - - 102.46 27.63 15.61 36.77 349 360 P \%
2457MHz * 2457 100.32 - - 93.85 27.63 15.61 | 36.77 | 349 | 360 AV
2483.872 63.36 -10.64 74 56.75 27.74 15.64 36.77 349 360 P \%
2483.5 49.2 -4.8 54 42.6 27.73 15.64 36.77 349 360 A \%
\%
\%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+6 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2462 114.45 - - 107.96 27.65 15.61 36.77 100 66 P H
* 2462 105.65 - - 99.16 27.65 15.61 | 36.77 | 100 66 A H
2484.804 67.21 -6.79 74 60.6 27.74 15.64 36.77 100 66 P H
2484.108 52.83 -1.17 54 46.22 27.74 15.64 36.77 100 66 A H
802.11ax H
HE20 Full H
CH11 * 2462 108.27 - - 101.78 27.65 15.61 36.77 400 178 P \%
2462MHz |« 2462 99.7 - - 93.21 | 2765 | 1561 | 36.77 | 400 | 178 | A | V
2483.528 67.94 -6.06 74 61.34 27.73 15.64 | 36.77 | 400 | 178 P Y,
2484.398 51.93 -2.07 54 45.32 27.74 15.64 36.77 400 178 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
3+6 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4788 45.17 -28.83 74 62.37 32.08 8.48 57.76 100 38 P H
4788 41.62 -12.38 54 58.82 32.08 8.48 57.76 | 100 38 A | H
4824 39.47 -34.53 74 56.48 32.24 8.51 57.76 - - P H
H
H
H
H
H
H
H
802.11ax H
HEZ20 Full H
CHO1 4788 46.78 -27.22 74 63.98 32.08 8.48 57.76 100 338 P \%
2412MHz 4788 4329 |-10.71 54 60.49 | 32.08 848 | 57.76 | 100 | 338 | A | V
4824 39.72 -34.28 74 56.73 32.24 8.51 57.76 - - P \%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+6 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4788 45.36 -28.64 74 62.56 32.08 8.48 57.76 100 39 P H
4788 45.36 -8.64 54 62.56 32.08 8.48 57.76 | 100 39 A H
4788 42.96 -11.04 54 60.16 32.08 8.48 57.76 100 39 A H
4874 394 -34.6 74 56.07 32.54 8.56 57.77 - - P H
7311 45.7 -28.3 74 57.28 36.73 10.34 58.65 - - P H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 06 4788 46.08 -27.92 74 63.28 32.08 8.48 57.76 100 340 P \%
2437MHz 4788 4256 | -11.44 54 59.76 | 32.08 848 | 57.76 | 100 | 340 | A | V
4874 39.89 -34.11 74 56.56 32.54 8.56 57.77 - - P \%
7311 45.94 -28.06 74 57.52 36.73 10.34 58.65 - - P \%
\%
\%
\%
\%
\%
\%
\%
\%
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4788 44.07 |-29.93 74 61.27 | 32.08 8.48 | 57.76 | 100 | 41 P | H

4788 4049 |-13.51 54 57.69 | 32.08 8.48 | 57.76 | 100 | 41 A | H

4924 39.58 |-34.42 74 55.94 | 32.82 8.6 57.78 - - P | H

7386 43.46 |-30.54 74 55.51 | 36.28 | 10.38 | 58.71 - - P | H

H

H

H

H

H

H

802.11ax H
HE20 Full H
CH 11 4788 46.65 |-27.35 74 63.85 | 32.08 8.48 | 57.76 | 100 | 341 | P | V
2462MHz 4788 4291 |-11.09 54 60.11 32.08 848 | 57.76 | 100 | 341 | A | V
4924 40.6 -33.4 74 56.96 | 32.82 8.6 57.78 - - P |V

7386 44,54 | -29.46 74 56.59 | 36.28 | 10.38 | 58.71 . . P |V

\Y

\Y

\Y

\Y

\Y

\Y

\Y

\Y

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

3+6 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
2389.946 60.51 -13.49 74 54.37 27.38 15.53 36.77 100 24 P H
2389.946 50.85 -3.15 54 44,71 27.38 15.53 36.77 100 24 A H
* 2422 109.46 - - 103.17 27.49 15.57 36.77 100 24 P H
* 2422 100.11 - - 93.82 27.49 15.57 36.77 100 24 A H
802.11ax 2485.312 5252 |-21.48 74 4591 | 27.74 | 15.64 | 36.77 | 100 | 24 P | H
HE40 Full 2485.852 42.96 -11.04 54 36.35 27.74 15.64 36.77 100 24 A H
CH 03 2389.804 59.34 |-14.66 74 53.2 27.38 15,53 | 36.77 | 400 | 193 P H
2422MHz 2389.946 49.02 | -4.98 54 4288 | 27.38 | 1553 | 36.77 | 400 | 193 | A | H
* 2422 104.57 - - 98.28 27.49 15.57 36.77 400 193 P H
* 2422 95.28 - - 88.99 27.49 15,57 | 36.77 | 400 | 193 A | H
2494.708 51.36 -22.64 74 44.7 27.78 15.65 36.77 400 193 P H
2483.584 41.08 -12.92 54 34.48 27.73 15.64 36.77 400 193 A H
2388.971 59.02 -14.98 74 52.88 27.38 15.53 36.77 100 37 P H
2388.814 47.2 -6.8 54 41.07 27.38 15.52 36.77 100 37 A H
* 2437 110.5 - - 104.14 27.55 15.58 36.77 100 37 P H
* 2437 100.88 - - 94.52 27.55 15.58 36.77 100 37 A H
802.11ax 2484.004 63.02 |-10.98 74 56.41 | 27.74 | 1564 | 36.77 | 100 | 37 P | H
HE40 Full 2484.004 52.09 -1.91 54 45.48 27.74 15.64 36.77 100 37 A H
CH 06 2389.442 55.97 -18.03 74 49.83 27.38 15.53 36.77 350 360 P H
2437MHz 2389.913 46.41 -7.59 54 40.27 27.38 15.53 36.77 350 360 A H
* 2437 107.33 - - 100.97 27.55 15.58 36.77 350 360 P H
* 2437 96.39 - - 90.03 27.55 15.58 36.77 350 360 A H
2483.632 59.88 -14.12 74 53.28 27.73 15.64 36.77 350 360 P H
2484.748 48.6 -5.4 54 41.99 27.74 15.64 36.77 350 360 A H
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2389.056 55.12 -18.88 74 48.98 27.38 15,53 | 36.77 | 100 | 204 P H
2389.38 43.01 -10.99 54 36.87 27.38 15.53 36.77 100 204 A H
2452 113.6 - - 107.16 27.61 15.6 36.77 100 204 P H
2452 105.14 - - 98.7 27.61 15.6 36.77 100 204 A H
802.11ax 2484.496 63.9 -10.1 74 5729 | 2774 | 1564 | 36.77 | 100 | 204 | P | H
HE40 Full 2484.36 52.09 -1.91 54 45.48 27.74 15.64 36.77 100 204 A H
CH 09 2389.866 53.13 -20.87 74 46.99 27.38 15.53 36.77 400 196 P \%
2452MHz 2390 4172 | -12.28 54 3558 | 27.38 | 1553 | 36.77 | 400 | 196 | A | V
2452 109.51 - - 103.07 27.61 15.6 36.77 400 196 P \%
2452 100.4 - - 93.96 27.61 15.6 36.77 | 400 | 196 AV
2484.564 584 -15.6 74 51.79 27.74 15.64 36.77 400 196 P \%
2484.224 46.46 -7.54 54 39.85 27.74 15.64 36.77 400 196 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No.: FR3D0631A

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
3+6 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4788 45.37 -28.63 74 62.57 32.08 8.48 57.76 100 39 P H
4788 41.72 -12.28 54 58.92 32.08 8.48 57.76 | 100 39 A | H
4844 39.37 -34.63 74 56.25 32.36 8.53 57.77 - - P H
7266 45.23 -28.77 74 56.83 36.7 10.31 58.61 - - P H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CHO03 4788 46.44 -27.56 74 63.64 32.08 8.48 57.76 100 339 P \%
2422MHz 4788 42,97 | -11.03 54 60.17 | 32.08 848 | 57.76 | 100 | 339 | A | V
4844 39.7 -34.3 74 56.58 32.36 8.53 57.77 - - P \%
7266 43.88 -30.12 74 55.48 36.7 10.31 58.61 - - P \%
\%
\%
\%
\%
\%
\%
\%
\%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+6 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4785 43.08 -30.92 74 60.29 32.07 8.48 57.76 100 20 P H
4785 39.64 -14.36 54 56.85 32.07 8.48 57.76 | 100 20 A H
4874 39.03 -34.97 74 55.7 32.54 8.56 57.77 - - P H
7311 4491 -29.09 74 56.49 36.73 10.34 58.65 - - P H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 06 4785 45.22 -28.78 74 62.43 32.07 8.48 57.76 100 266 P \%
2437MHz 4785 4137 |-12.63 54 58.58 | 32.07 848 | 57.76 | 100 | 266 | A | V
4874 38.84 -35.16 74 55.51 32.54 8.56 57.77 - - P \%
7311 44.3 -29.7 74 55.88 36.73 10.34 58.65 - - P \%
\%
\%
\%
\%
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C25 of C30

FAX: 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No.: FR3D0631A

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

3+6 (MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

4785 46.36 -27.64 74 63.57 32.07 8.48 57.76 100 69 P H

4785 37.45 -16.55 54 54.66 32.07 8.48 57.76 100 69 A H

4904 40.11 -33.89 74 56.59 32.72 8.58 57.78 - - P H

7356 43.54 -30.46 74 554 36.46 10.36 58.68 - - P H

H

H

H

H

H

H

802.11ax H

HE40 Full H

CH 09 4785 48.58 -25.42 74 65.79 32.07 8.48 57.76 100 300 P \%

2452MHz 4785 4173 | -12.27 54 58.94 | 32.07 848 | 57.76 | 100 | 300 | A | V

4904 39.53 -34.47 74 56.01 32.72 8.58 57.78 - - P \%

7356 43.43 | -30.57 74 55.29 36.46 10.36 | 58.68 - - P |V

\%

\%

\%

\%

\%

\%

\%

\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C26 of C30

FAX: 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No.: FR3D0631A

Emission above 18GHz

2.4GHz WIFI 802.11ax HE20 (SHF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

3+6 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
24757.5 40.49 -33.51 74 96.44 0 -2.55 53.4 - - P H

K I KK |IK KKK KKK Kkk|jz|jxjxjx|jx|xT|xT | T |T|IT |

2.4GHz
802.11ax
HE20 22326.5 39.66 -34.34 74 97.45 0 -3.06 | 54.73 - - P
SHF
1. No other spurious found.
2. All results are PASS against limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number 1 C27 of C30

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.: FR3D0631A

Emission below 1GHz

2.4GHz WIFI 802.11ax HE20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+6 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) [(cm) | (deg) |(P/A)|(H/V)
111.72 27.79 -15.71 43.5 41.66 17.14 1.34 32.35 - - P H
140.16 31.75 -11.75 43.5 45.09 17.54 1.5 32.38 - - P H
147.18 31.84 -11.66 435 45.44 17.22 1.56 32.38 - - P H
289.6 26.64 -19.36 46 37.78 19.07 2.13 32.34 - - P H
797.6 31.81 -14.19 46 32.43 28.04 3.41 32.07 - - P H
950.4 32.7 -13.3 46 29.43 30.53 3.75 31.01 - - P H
H
H
H
H
2.4GHz H
802.11ax H
HE20 34.32 29.79 -10.21 40 38.94 22.51 0.75 3241 - - P \%
LF 112.98 31.03 -12.47 43.5 44.88 17.25 1.34 32.44 - - P \%
140.34 35.39 -8.11 43.5 48.74 17.54 1.5 32.39 - - P \%
146.64 33.83 -9.67 43.5 47.42 17.24 1.56 32.39 - - P \%
745.6 29.93 -16.07 46 31.03 27.85 3.28 32.23 - - P \%
862.4 31.48 -14.52 46 30.63 29.06 3.51 31.72 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against limit line.
Remark
3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or emission is noise floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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samonias. FCC RADIO TEST REPORT Report No.: FR3D0631A

Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL: 886-3-327-0868 Page Number 1 C29 of C30
FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.: FR3D0631A

A calculation example for radiated spurious emission is shown as below:

FAX: 886-3-327-0855

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+6 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HNV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL: 886-3-327-0868 Page Number : C30 of C30




swomonas. FCC RADIO TEST REPORT Report No.: FR3D0631A

Appendix D. Radiated Spurious Emission Plots

Temperature : 21.4~23.1°C

Test Engineer : Daniel Lee, Quentin Liu, and Bigshow Wang

Relative Humidity : |51~58%

Note symbol

-L Low channel location

-R | High channel location

TEL: 886-3-327-0868 Page Number : D1 of D99
FAX: 886-3-327-0855



waranis.  FCC RADIO TEST REPORT Report No.: FR3D0631A

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
A dBuvim) Date: 2023.12.28 el (@Buvim) Date: 20231228
1300 1300]
1209 1200) ;
1109 110,
1009 N\\\ 1000]
900 i 00|
\
300 N 800 PR
709 V 700
50.0) % 60| ’
500 500 LN
409 400)
309 300
200 200
109 100
310 2920 740 360, 2560, 2a00. 0. 232 000 00, 1500 1700, 1900 2100 2300 2600. 2700, 3000
Frequency (MHz) Freauency (MH2)
site +03CHI5HY Site 03CHI5-HY
Condition +PEAK_BE_74 3m 91200_02294_230630 HORTZONTAL Condition PEAK_74 3m 9120D_02294_230630 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
A (6Buvim) Date: 20231229 el (@Buvim) Date: 20234228
1300 1300]
1209 1200)
1109 109 1
1009 1000]
909 90
500 800
709 700
609 60 wE
509 f 509
s ~
409 J 7Y S S L.
300 300
200 200
109 109
310 2320, 240, 2560, 2560, 2400 2. 242 000 300, 1500 1700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5-HY site 03CHI5-HY
Condition + AV6_BE_54 3m 9120D_02294_230630 HORTZONTAL Condition AV6_54 3m 9120>_02294_230630 HORTZONTAL
+ RBW:1000.000KHz VBW:0820KHz SWT:Auto RBW:1000.000KHz VBW:0820KHz SWT:Auto

TEL: 886-3-327-0868

Page Number : D2 of D99
FAX: 886-3-327-0855



waranis.  FCC RADIO TEST REPORT Report No.: FR3D0631A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO01 2412MHz
3+6 Vertical

Fundamental

.
o] N

a0 / s0q|
w09 ! w S
iy ! 4

~
P e

" i O PO LY SO S
ot i i i
s
:03CHI5-HY Site 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition PEAK_74 3m 9120D_02294_230630 VERTICAL
RO 00D 000KE VOWESU CO0KE s, SWT AL Ao TO00 000k VoW 2005 000KE 1 SWTALT0
Peak

1000) 1 1000
900 y 90|

s00) s00)
700 t 700)
s00) ; 600)

[ G54
500 500 e
40.0| ___,_.A«_‘_MA/ B

300 300

200 200

100 109

570 7320, 0. 76 0. P T G0 w00 00 o6 W00 Zoo  m00 00 700, )
Froquency (H:) Froquency (H:)
Site :03CH15-HY Site. : 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition AV6_54 3m 9120D_02294_230630 VERTICAL
: RBW:1000.000KHz VBW:0.820KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.820KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D3 of D99
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.: FR3D0631A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH06 2437MHz - L

3+6

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.820KHz SWT:Auto

) @Buvim) Date: 20231228 evel dBuvim) Date: 20231228

1300 1304)

1200 1200)

1100 1100

7N

1000 N 1004

909) \ 504

700 s 704

60.0) 3 ! 600 f \4

400 | 00

300 | 300

200 200

100 104

510 7540 760 700, 2400, w0, Pl G0 00 100 700 900 Zi00 2300 200 200, 000
Frequency (HH:) Froquency (H:)
:03CH15-HY 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition PEAK_74 3m 9120D_02294_230630 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 20231228 ovel (@Buv: Date: 20231228

1300 1304)
1200 1200)
1100 1100
1000 ™, 1004
a0 \ 904
s00) 1/\/ \JP 804
i Y /
L /,\/\V/‘J 600 il VG54
s00) A 504 ww‘__) 1
00) A P I L e
300 304
200 200
100 100

510 7240, 0. By zi00. . Pl G0 00 900 00 900 Zi00 2300 200 2100, 000

Frequency (HH:) Frequency (WHz)
Site :03CH15-HY Site. : 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition

AV6_54 3m 9120D_02294_230630 HORIZONTAL
+ RBW:1000.000KHz VBW:0.820KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D4 of D99



waranis.  FCC RADIO TEST REPORT Report No.: FR3D0631A

WIFI

2.4GHz

2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH06 2437MHz - R

3+6

Horizontal

Fundamental

Date: 20231228

Avg.

800 \v v/ﬂ\/\ PEAK_BE 74
700) N
P N\ :
]
o
Conditic : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL
TR 120 s 0 A7
Peak Left blank
1000) N

700 Y 1=
a0 VS .
J R
oy
rouorey i)
sie oscHIBHY
Condition

: AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL

+ RBW:1000.000KHz VBW:0.820KHz SWT:Aut

o

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D5 of D99



waranis.  FCC RADIO TEST REPORT Report No.: FR3D0631A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO06 2437MHz - L
3+6 Vertical

Fundamental

90.0f A\ 90.0

700 700] A ﬂ

s

B O S — R R O S PRSP OV A  Puoum oo

o

- Hotione i
:03CH15-HY 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition PEAK_74 3m 9120D_02294_230630 VERTICAL
RBW003000KHz VBW3000.000kH2 SWT Ao ROW1000.000KHz VBW-3050000KHz SWT:Auto
v [ ot i
~
100.0| /j 100.0|
o y
300 /\/ a0
Y] " /
609 609 AV 54
500 500 J Lk
w0 40.0| e B ]
o
-~ Hotner i
Site :03CH15-HY Site. : 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition AV6_54 3m 9120D_02294_230630 VERTICAL
: RBW:1000.000KHz VBW:0.820KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.820KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D6 of D99
FAX: 886-3-327-0855



waranis.  FCC RADIO TEST REPORT

Report No.: FR3D0631A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH06 2437MHz - R

3+6

Vertical

Fundamental

Peak

Date: 20231228

1000)
509 /
B0 LN [’\ PEAK_BE 74|

{rwan
s00) SUI—
100
300
200
100
T B T N T T T N TR )
Frequency (i:)
site $03CHIS-HY
Conditi

+PEAK_BE_74 3m 9120b_02294_230630 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 20231228

s00) /V
700

1009 Van
o B AN

W

\f \/“\J’Lﬁ 7

300
209
109
a7 2430, 0. 2450, 260, 2470, 0. 24, 2500
Froquency (1Hz)
Site £ 03CHI5-HY
Condition

: AV6_BE_54 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:0.820KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D7 of D99



SPORTON LAB.

FCC RADIO TEST REPORT

Report

No.: FR3D0631A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH10 2457MHz - L

3+6

Horizontal

Fundamental

Avg.

+ RBW:1000000KHz VBW:0.820KHz SWT:Auto

) aBavm) Dot 20231228 1 aBavm) Dot 20234228
1300 1300
1200 1200
100 100 @
1000 / 1000
w00 / %00
700 s 700
o0 Vi s
509 : e SO0 bt it
409 109
209 209
200 200
100 109
570 D 7% 7580 P P w0 oo w0 wen  won 7o men #0670 00
reauency (WHn) Freauency (WHr)
site £03CHI5-HY site £03CHI5-HY
Condition :PEAK_BE_74 3m 91200_02294_230630 HORIZONTAL Condition :PEAK_74 3m 91200_02294_230630 HORTZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) et Date 20231228 ) e Date 20231228
1200 1300
1200 1200
10 109 '
1000 /[\ 1000/
500 / %09
00 // 00
709 7 700
w0 ) w0 s
500 509 /
w0 1 bt N ) S S N DO . I ——
200 300
29 209
100 100
= =0 750 N P G0 w0 W0 W feen 7o B He0 2700 3000
roauency () Freauency (iHe)
site £03CHI5-HY site 03CHIS-HY
Condition : AV6_BE_54 3m 91200_02294_230630 HORTZONTAL Condition

+ AV6_54 3m 9120>_02294_230630 HORIZONTAL
+ RBW:1000.000KHz VBW:0820KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D8 of D99



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.: FR3D0631A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH10 2457MHz - R

3+6

Horizontal

Fundamental

Date: 20231228

RN =
o A

PERK_BE 74

1
lﬁ
o e—

Avg.

+ AV6_BE_54 3m 9120b_02294_230630 HORTZONTAL
+ RBW:1000000KHz VBW:0.820KHz SWT:Auto

T T . WL CB )
.
sie 030H15HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL
RBWI000000KHz VBW:3000.000KHz SWT-Auto
oo 20 1228
-
0
o
w0 N
e
90.0 1 \
509 +
700 a
Py / WG Ao 5
50.0 —Y A
a0 A
09
00
oo
S L NS 7 7 e 8
rouoray )
sie <03cHI5-HY
Condition

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D9 of D99



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.: FR3D0631A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH10 2457MHz - L

3+6

Vertical

Fundamental

1 @Buvim)

Date: 20231228

Avg.

+ RBW:1000000KHz VBW:0.820KHz SWT:Auto

d

4

110.0f 110.0/ 1

woq woq

. i .

09 /‘/ 1) PEAK 74]
60.0| W//\ 60.0| 1

500) il i L e L e e |
o

Condition : PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition : PEAK_74 3m 91200_02294_230630 VERTICAL

o005 0012 VM 000 D01 ST AL RO To00 000Ktz 030 000015 WALt
Peak

208 s0d

wod wod

i

00 00 AVG 54|
s s

[ i O R s

s o
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition : AV6_54 3m 9120D_02294_230630 VERTICAL

+ RBW:1000.000KHz VBW:0820KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D10 of D99



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.: FR3D0631A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH10 2457MHz - R

3+6

Vertical

Fundamental

Date: 20231228

—

-

AN

Avg.

+ RBW:1000000KHz VBW:0.820KHz SWT:Auto

Ton e e e gm0
Frequency (M)
site £ 03CHISHY
Condition +PEAK_BE_74 3m 9120>_02294_230630 VERTICAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
vate: 20231228
150
1200
109
100.0| p ™
90.0 /‘ \v
o / AN
00 / o
I o
o0 I e e e 5
500 T
o |
300
200
100
T T . W S T
roquency (i)
site £ 03CHIS-HY
Conditi : AV6_BE_54 3m 9120D_02294_230630 VERTICAL

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D11 of D99



waranis.  FCC RADIO TEST REPORT Report No.: FR3D0631A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
—
100 / 1000
oo S s0q)
sl PEAK BE 74 w00 PEAK 74
500 S 60 J
500 R N P 500] o ST NP N VDS Lo D Y st
o
:03CH15-HY Site. 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition PEAK_74 3m 9120D_02294_230630 HORIZONTAL
RoWI00T000R A2 VBN 3000 000K A2 WALt Row0an0o0ks 3050 000Kz SWTAute
110.0f 10,0 1
100 > 1000]
909 \ 904
09 o w0g I
50.0) M 50,0 Nfﬂ/
40.0| \’\———-—~ 00 Lo s
-
Site :03CH15-HY Site. :03CHI5-HY
Condition 1 AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition AV6_54 3m 9120D_02294_230630 HORIZONTAL
: RBW:1000.000KHz VBW:0.820KHz SWT:Auto : RBW:1000.000KHz VBW:0.820KHz SWT:Auto

TEL: 886-3-327-0868

Page Number : D12 of D99
FAX: 886-3-327-0855



waranis.  FCC RADIO TEST REPORT Report No.: FR3D0631A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

3+6 Vertical Fundamental

I
1000 / s 1000]
L .
60.0| WM 60.0f
509 b W S—— 500} &
oy
ey eency i
:03CH15-HY 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition PEAK_74 3m 9120D_02294_230630 VERTICAL
ROW-IO00.000K+2 VBWE3000000KHz SWTAuto REW-T000.000KH2 VBW: 3000000k 2 SWT-Auto
Peak
avm p— et —
i &’\\ w

609 \ o BE 54 w0y I G54
s00)

~ ] - 9 | B —

300]

209 200)

109 100

a2 250, 2460, 2470, 280, 2450, 250 000 300, 1500 700, 1s00 2100 2300, 2600. 2700, 3000
Froquency (Hz) Froquency (MHz)
Site £ 03CHI5-HY Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition AV6_54 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:0.820KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D13 of D99
FAX: 886-3-327-0855



waranis.  FCC RADIO TEST REPORT Report No.: FR3D0631A

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CHO1 2412MHz
3+6 Horizontal Fundamental
s0q 0
o [T |
909 Y 909
60.0) 4 60.0)
. p SO0 DRUU 0 | L v
o s i
s o
Condition :PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition : PEAK_74 3m 9120D_02294_230630 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
0d
1000) /\/\/\,\ 1000)
o p
:Z L~ :: \\ ]
4 40.0) ,y,_‘,_JM"'—‘J |
g
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition : AV6_54 3m 9120D_02294_230630 HORIZONTAL
RO 00012 BT SR ROVT00D 000 s St
Avg.

TEL: 886-3-327-0868

Page Number : D14 of D99
FAX: 886-3-327-0855



waranis.  FCC RADIO TEST REPORT Report No.: FR3D0631A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

3+6 Vertical Fundamental

1 (@Buvim)

Date: 2024-01.23

f—

s s

] / ]

809 209 PEAK 74
‘

1 gBuvim) Date: 2024.01.23

509
500 509 . E -G s
409 409
309 309
200 200
100 100
310 2520, 2540 2360, 238, 2405 . 2% 000 300, 1500 1700, 1900 2100 2300 2500, 2700 3000
Frequency (WHz) Freauency (MHz)
Site +03CHI5-HY Site +03CHI5-HY
Condition +PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition +PEAK_74 3m 9120D_02294_230630 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto +RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (6B Date: 2024.01.23 ) (0B Date: 2024.01.23
1309 1309

309 309

200 200

109 109

310 2320, 240, 360. 2360, 2400, 20, 2432 000 300 1500, 1700 1900 2100 2300 2500, 2700, 3000
Frequency (Mhz) Frequency (Mhz)
site $03CHI5-HY site 03CHI5-HY
Condition : AV6_BE_54 3m 9120>_02294_230630 VERTICAL Condition + AV6_54 3m 9120b_02294_230630 VERTICAL
+ RBW:1000000KHz VBW:1000KHz SWT:Auto

+ RBW:1000000KHz VBW:1.000KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D15 of D99
FAX: 886-3-327-0855



waranis.  FCC RADIO TEST REPORT Report No.: FR3D0631A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH06 2437MHz - L

3+6 Horizontal

Fundamental

1 (@BuVim) Date: 2024.01.06

evel @BuVim) Date: 2024.01.06
1300) 1300

1200) 1200

109

YW o
1000

\/1 100.0|
o s0d |
w09 s0q i PEAK TE
104 A 70 {
a0

s00)
L T ——— 500 A -
400)

s
:03CH15-HY Site. 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition PEAK_74 3m 9120D_02294_230630 HORIZONTAL
RO 00D 000K2 VOWESU CO0KE s WA RO TO00 000K VoW 2005 000KE 1 WAL
1000 AR 1009
o
80.0| \ 80.0/
|
600 Y 0.0/ 1 AVG_54
s
gt [ O O o o
s
Site :03CH15-HY Site. :03CHI5-HY
Condition 1 AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition AV6_54 3m 9120D_02294_230630 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D16 of D99
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.: FR3D0631A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH06 2437MHz - R

3+6

Horizontal

Fundamental

Date: 2024.01.06

1300
1200
1109
1000
509
500
700

P
It VA
RN

PEAK_BE 74

Avg.

Saa

300
o0/ A \/\v\/\,-\/_\
609 G B 54
500 i —
400 N
309
200
100
7 0. 2w 20 7460 240 240 240, 2500
Froquency (lhe)
site + 03CHI5HY
Condition

: AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

"‘“‘ -
.
Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL
TN T s ot s o
Peak Left blank

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D17 of D99



waranis.  FCC RADIO TEST REPORT Report No.: FR3D0631A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH06 2437MHz - L
3+6 Vertical

Fundamental

1 eBuvim) bat: 20240106 vt dBuvm) oate: 20240106
1304 1204
1200 1204
ol 1o
1000 ﬂ/”"’“'\ 1004
a0 s0d
A "
w00 " s0d | -
700) “JVI’M/»/ 70| /
a0 . s0d
0.0} 4 00, AR A e b bt e it
109 100
300 304
204 204
10d 10d
510 T me mwaw  mm e oo a0 0 oo TatoZio0 w0 Zoo  Zio 5600
freauency (o Feduoncy (i)
:03CH15-HY Site. 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition PEAK_74 3m 9120D_02294_230630 VERTICAL
 RBWXI000.000KHz VBW-3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 B vate: 20240106 " Date: 20240106
1304 1304
1204 1204
o 1o
100 100

209 200)
109 100
310 2340, 2360, 2380, 2a00. 2420, a0, 2457 000 300, 1500 700, 1s00 2100 2300 2600. 2700, 3000
Froquency (1Hz) Froquency (MHz)
Site £ 03CHI5-HY Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition AV6_54 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D18 of D99
FAX: 886-3-327-0855



waranis.  FCC RADIO TEST REPORT

Report No

.. FR3D0631A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH06 2437MHz - R

3+6

Fundamental

Peak

Date: 2024.01.06

PEAK_BE 74

= N ——

0. 24, 2500

+PEAK_BE_74 3m 9120b_02294_230630 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left Blank

Avg.

Date: 2024.01.06

0. 24, 2500

: AV6_BE_54 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Left Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D19 of D99



waranis.  FCC RADIO TEST REPORT Report No.: FR3D0631A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH10 2457MHz

3+6 Horizontal Fundamental

) @uvim) Date: 20231227 ) @Buvimy Date: 20231227
1300 1300

1200 1200 .

110.0| /““w,./"\-—/”*‘sw 1100

wnol \

1000
soof_ et S

s00)
00 PERK B 74 00 1 peRk 74
700 ; 700

i

a
50.0) ot S0.0{ s bbb g AN s ass
o
Condition :PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition :PEAK_74 3m 9120D0_02294_230630 HORIZONTAL

R0 000t VoW 000K SWT At R0 00tz w000 000Kz OWT At

Peak

0 -
1009 A \/\/\/\ 1009

&
509 S 509 5 =
40.0| ~ B o e
309 309
209 209
T o e o o =0 L T e e
rouancy ) -
Sie 03015 HY Sie 030151y
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition

+ AV6_54 3m 9120>_02294_230630 HORIZONTAL

+ RBW:1000000KHz VBW:1000KHz SWT:Auto + RBW:1000000KHz VBW:1.000KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D20 of D99
FAX: 886-3-327-0855



waranis.  FCC RADIO TEST REPORT Report No.: FR3D0631A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
g
e
‘
AT e
10 ya 10
90.0) w’w‘/ \\ 900)
P L
SO N
50.0] e L et e e s
o
Condition : PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition : PEAK_74 3m 91200_02294_230630 VERTICAL
o000 0kt VoW 0 0kt SWT At o000 000kts oW 000 000KHe SWT Ao
g g
1009 AT, 1000
%09 / \ %09
j
]
700 /«J = 709
[ A\‘ VG B 54 b | G 5
500 s 509 t
40.0| e e— —1 Y S A S R e = =
o o
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition : AV6_54 3m 9120D_02294_230630 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto : RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D21 of D99



waranis.  FCC RADIO TEST REPORT Report No.: FR3D0631A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

3+6 Horizontal Fundamental

1 @Buvim) Date: 20240123

7 1000)
909 r"“vw’w 909
oo A PEAK_BE 74| 00
7000

1 gBuvim) Date: 2024.01.23

I PEAK 74
7 709
500 - 500 N
509 woaer] L e e o ontnpate g
400 400
309 209
200 200
109 109
a2 2. 7460, 2470, 240, 7250, 50 000 00 7800 1700 1900 7100 2300 2600, 2700, 000
Frequency (WHz) Freauency (MHz)
site +03CHI5HY site +03CHI5HY
Condition +PEAK_BE_74 3m 9120>_02294_230630 HORIZONTAL

Condition :PEAK_74 3m 9120D_02294_230630 HORIZONTAL

+RBW:1000000KHz VBW:3000000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (g8 Date: 2024.01.23

o s
100 / \/ﬁ\/\ 100
w _
- —— S~ .
wa /" N o w i s
509 — 509 1 ——
40.0| ™ 400 =S e R
- o
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition : AV6_54 3m 9120D_02294_230630 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto

+ RBW:1000000KHz VBW:1.000KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D22 of D99
FAX: 886-3-327-0855



waranis.  FCC RADIO TEST REPORT Report No.: FR3D0631A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
100.0{ /M M\ 100.0|
80.0| M'A 80.0|
', PER BE 74 X PERK 74

ol = 700 i

snn”" 60.0]

s00) LS — 0.0 AR

o

Site :03CHI5-HY Site. :03CHI5-HY

Condition PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition : PEAK_74 3m 9120D_02294_230630 VERTICAL

R I003 001 VN 300000061 WAt R0 0onets oW 30 0o0Kte SWT Ao
—

70.0| // \\'4‘ 00|
] NI|

L v AVG_BE 54 L A6 54
s0g—/ e s00] i
400 ~ 40.0| e B
Site. 03CHI15-HY Site 1 03CH15-HY
Condition AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition + AV6_54 3m 9120D_02294_230630 VERTICAL

VO3 RS (ERL000G ST e R0 V10006 VT

TEL: 886-3-327-0868 Page Number : D23 of D99
FAX: 886-3-327-0855



waranis.  FCC RADIO TEST REPORT Report No.: FR3D0631A

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO01 2412MHz

3+6 Horizontal Fundamental

A (Buvim) Date: 2024.01.23

A (@Buvim) Date: 2024-01.23

1
™ 0|
1000 1000

900 \'\/\ W 00|
80 804 e
700 . 700

- - WJ \
. oy e U B o
100 and
200 200
200 200
100 100
vi0 70 D 300 0 gD EoT s o0 0w w0 7w mm B0z 5
Frequency (o Heaiency i
site 03cHIS site <03cHIS MY
Condition PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition PEAK_74 3m 9120D_02294_230630 HORIZONTAL
 RBW-1000.000KkHz VBW-3000.000KHz SWT:Auto  RBW-1000.000KkHz VBW:3000.000KHz SWT-Auto
s gsavm) oot 0280129 e oo 0240129
1200 1200
1200 1200
o) o)
1000 ARADANA, 1000
s00 f 500
w00 / 200
\
700 / v 700
509 aa 509 t ]
s00 s00 |
/] ot N O PR O —
200 200
00 00
100 100
10z =D 0 o gD T o0 T e mm mm e mm mm mo w
recuency i reaiency (i
Site. 03CH15-HY Site. : 03CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition : AV6_54 3m 9120D_02294_230630 HORIZONTAL
 RBWFI000.000KHz VBWEL000KHz SWT:Auto

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D24 of D99
FAX: 886-3-327-0855



waranis.  FCC RADIO TEST REPORT Report No.: FR3D0631A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO01 2412MHz

3+6 Vertical Fundamental

) (@BuVim) Date: 20240124

1 aBuvim) oot 20240124
1204 1204
1204 1200
oo — 100
1004 = 1004
s0d [ 504
904 M/‘/ " 400 o
70d 70d
s0d s0d
o 4 S0 b B i e s
400 00
304 304
20d 20d
104 100
510 3 D e 550 3400 P 0 0 w0 oo oo Fi e 300 700 o0
roauency (win reauency bz
site £03CHI5-HY site £03CHI5-HY
Condition PEAK_BE_74 3m 91200_02294_230630 VERTICAL Condition {PEAK_74 3m 9120D_02294_230630 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:I000.000KHz VBW:3000.000KHz SWT:Auto
) amuvim) oate: 20240124 ) aBuvim) Dot 20240124
1304 1204
1200 1200
100 100
1004 1004
{M\/\/\/\fm
s0d s0d
w0d w00
iy | iy
w0 A Vi w0
. . i o]
s0d s0d
TN S —
100 e
204 204
204 204
10 10
10 2. ED £ D D T o o o moo e zon oo s oo 3w
Freauency (Wi Freauency (Wi
site o3CHIS MY site £03CHI5-HY
Condition AV6._BE_54 3m 9120D_02294_230630 VERTICAL Condition  AV6_54 3m 9120D_02294 230630 VERTICAL
 RBWFI000.000KHz VBWELO0OKHz SWT:Auto

+ RBW:1000000KHz VBW:1000KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D25 of D99
FAX: 886-3-327-0855



waranis.  FCC RADIO TEST REPORT Report No.: FR3D0631A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH02 2417MHz

3+6 Horizontal

Fundamental

A (@BuVim) Date: 20231227

1 (@BuVim) Date: 20234227

1300
1200

@
[T I

1000

09 PERK 74
600) 600] \\'W
N s00) e

a0

P
309 309
209 209
10q 100
o T e ey % 7o Tz e e 7w Hw me e e
Hecuancy ) Hegioncy )
Site. 2 03CH15-HY Site. 2 03CH15-HY
Condition PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition :PEAK_74 3m 9120D_02294_230630 HORIZONTAL
RBW:I000.000KHz VBWi3000.000KHz SWT:Auto | RBWI1000.000KHz VBW:3000 000KHZ SWTAuto
s om) oae 20201227 - oo 20201227
1309 1309
1200 1200
o o
1000 ey 1000
s0q \ s0q
w00 -
704 700
o0 v o0l | -
509 509
J s B
- WO
300 300
204 209
10q 10q
o s i E 0. o T e T T, o0 oo o0 7 o0 a0 5wo
Hecuency ) reasency ()
Site. 03CH15-HY Site 2 03CHI5-HY
Condition AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition + AV6_54 3m 9120D_02294_230630 HORIZONTAL
{ RBWHI000.000KHz VBWAL000KHzZ SWT:Auto

+ RBW:1000000KHz VBW:1000KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D26 of D99
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.: FR3D0631A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH02 2417MHz

3+6

Vertical

Fundamental

1 (0B

)

Date: 2024-01.06

Avg.

+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

i
s0q) v, 500 o
704 = 704 \
: e o e £ e
o
Site :03CHI5-HY Site :03CHI5-HY
Condition PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition : PEAK_74 3m 9120D_02294_230630 VERTICAL
Ao 1005 00012 VBWE 30000012 ST AT o000 000Ktz T 2000 00012 TR0
Peak
90.0| \/VV\A/V\ 90.0|
700| \’\»v\ 700|
- —— =X
o I N I B
Site 03CH15-HY Site 1 03CHI5-HY
Condition AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition

+ AV6_54 3m 9120D_02294_230630 VERTICAL
+ RBW:1000000KHz VBW:1000KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D27 of D99



waranis.  FCC RADIO TEST REPORT Report No.: FR3D0631A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
90.0) A /\,\’ 00|
700 J\,\,./v/ 700) f
g A A
FOF: VS SRS NGRS SN— P S S S B R S
o
:03CH15-HY 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition PEAK_74 3m 9120D_02294_230630 HORIZONTAL
RoWI00T000R A2 VBN 3000 000K A2 WALt Row0an0o0ks 3050 000Kz SWTAute
1009 WA 1000]
s00) o 804
i w \
600 600 / AVG 54
500 | s0q] M
———
400 Lo N e nat
-
Site :03CH15-HY Site. :03CHI5-HY
Condition 1 AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition AV6_54 3m 9120D_02294_230630 HORIZONTAL
RIS 000K VB CO0R 2 STt ROWAOORC00K VMoK SWTAte

TEL: 886-3-327-0868

Page Number : D28 of D99
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.: FR3D0631A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH06 2437MHz - R

3+6

Horizontal

Fundamental

Peak

Dates 20731224
1300
1200
100 SV
i R
90.0| Nr\f"* Wy
s00f-" M PEAK_BE74
74 N 1
500 LVl
s00)
100
300
200
100
T B T N T T T N TR )
froquency (i)
site $03CHIS-HY
Condition

+PEAK_BE_74 3m 91200_02294_230630 HORIZONTAL
to

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Au

Left blank

Avg.

Date: 20231224

100.0| \V/
%00
e Vin

/v v
700 AN
L A A AVG_BE 54
509
400 S——]
209
200
109
1T 3. om0 e 7ae0  owe 24 240 2500
Froquency (Hz)
site +03CHI5-HY
Condition

: AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D29 of D99



waranis.  FCC RADIO TEST REPORT

Report No.: FR3D0631A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
w00 Pl w0q | e
70.0f /‘W’/ 70.0(
s00) 1 et 600
0.0} SO0 4 s ndon b ismtmniin s
o
:03CH15-HY Site. 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition PEAK_74 3m 9120D_02294_230630 VERTICAL
RoWI00T000R A2 VBN 3000000K A2 WAt Row0an000ks L3050 000Kz SWTALTo
d
700 / 700/
L ,« L { AVG 54
500 | 500 e
4n.n,_~__w—.\_.,_.“~/-—y‘_—} “'
-
Site :03CH15-HY Site. :03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition AV6_54 3m 9120D_02294_230630 VERTICAL
RBWIOCO 000K VB CO0R 2 STt ROWAOORC00K VMoK SMTAte

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D30 of D99



waranis.  FCC RADIO TEST REPORT

Report No.: FR3D0631A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH06 2437MHz - R

3+6

Vertical

Fundamental

Date: 20231224

1300)
1200)
109

s00)
709

S
1000 M/’” N
ool S

% PEAK_BE 74
i

Avg.

o~ A

700 =

09 \\\, AVG_BE 54

500 T

40.0| e

300

200

100

T B T R T T T TR 1)
Froquency (i)

site £ 03CHIS-HY

Condition

: AV6_BE_54 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

500 s T
50.0) LN A—
o
Condition : PEAK_BE_74 3m 9120D_02294_230630 VERTICAL
TR 120 s e VAT
Peak Left Blank
i O

Left Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D31 of D99



waranis.  FCC RADIO TEST REPORT Report No.: FR3D0631A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH10 2457MHz

3+6 Horizontal Fundamental

) (@Buvim)

oate: 0231227 — vae: 0231227
1500 1500
1200
oo . o
1000l M 1000
90.0f ‘««M 90.0f
209 ‘M“w\ PEAK_BE 74| 200 PERK 74
700 . 709 :
600 “«"w«m.,\'m 600 L
s0.0| S 0.0 A e
and and
500 500
209 209
100 100

r i 7 i 7% 0 L N /TS~ ™ e
Feasency reaiency gt
Site. : 03CH15-HY Site. : 03CH15-HY
Condition PEAK_BE_74 3m 9120D0_02294_230630 HORIZONTAL Condition : PEAK_74 3m 9120D_02294_230630 HORIZONTAL
REW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-I000 000KHz VBW:3000.000KHz SWT:Auto
Peak

Date: 20231227

1000 ST e 100.0{

e s i e

S SS

400 o~ A e =

ewenc e

Site. 03CHI15-HY Site 1 03CH15-HY

Condition AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition : AV6_54 3m 9120D_02294_230630 HORIZONTAL
{RBWH000000KHz VBW:L 000K SWT:Auto

+ RBW:1000000KHz VBW:1000KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D32 of D99
FAX: 886-3-327-0855
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